S
X8 GAviN NEwsom
%S/ GOVERNOR

S

CALIFORNIA

Water Boards

Yana GaRcia
SECRETARY FOR
ENVIRONMENTAL PROTECTION

North Coast Regional Water Quality Control Board

ORDER NO. R1-2020-0012
NPDES NO. CA0022764
WDID NO. 1B830990SON
(Modified in accordance with Amendment Order No. R1-2021-0041 on December 2, 2021
and Amendment Order No. R1-2024-00XX on December 5, 2024)

WASTE DISCHARGE REQUIREMENTS
FOR THE
CITY OF SANTA ROSA
SANTA ROSA REGIONAL WATER REUSE SYSTEM, LAGUNA TREATMENT PLANT
SONOMA COUNTY

The following Permittee is subject to waste discharge requirements (WDRs) set forth in this
Order:

Table 1. Permittee Information

Permittee City of Santa Rosa
N . Santa Rosa Regional Water Reuse System, Laguna Treatment
[...]
No Observed Effect Concentration (NOEC)

The highest tested concentration of an effluent or a test sample at which the effect is no
different from the control effect, according to the statistical test used (see LOEC). The NOEC is
usually the highest tested concentration of an effluent or toxicant that causes no observable
effects on the aquatic test organisms (i.e., the highest concentration of toxicity at which the
values for the observed responses do not statistically differ from the controls). It is determined
using hypothesis testing.

Persistent Pollutants
Substances for which degradation or decomposition in the environment is nonexistent or very
slow.

Pollutant Minimization Program (PMP)

PMP means waste minimization and pollution prevention actions that include, but are not
limited to, product substitution, waste stream recycling, alternative waste management
methods, and education of the public and businesses. The goal of the PMP shall be to reduce
all potential sources of a priority pollutant(s) through pollutant minimization (control) strategies,
including pollution prevention measures as appropriate, to maintain the effluent concentration
at or below the water quality-based effluent limitation.

Attachment A — Definitions A-4



Order No. R1-2020-0012
City of Santa Rosa
NPDES No. CA0022764

Pollution prevention measures may be particularly appropriate for persistent bioaccumulative
priority pollutants where there is evidence that beneficial uses are being impacted. The
Regional Water Board may consider cost effectiveness when establishing the requirements of
a PMP. The completion and implementation of a Pollution Prevention Plan, if required pursuant
to Water Code section 13263.3(d), shall be considered to fulfill the PMP requirements.

Pollution Prevention

Any action that causes a net reduction in the use or generation of a hazardous substance or
other pollutant that is discharged into water and includes, but is not limited to, input change,
operational improvement, production process change, and product reformulation (as defined in
Water Code section 13263.3). Pollution prevention does not include actions that merely shift a
pollutant in wastewater from one environmental medium to another environmental medium,
unless clear environmental benefits of such an approach are identified to the satisfaction of the
State or Regional Water Board.

Publicly Owned Treatment Works (POTW)

A treatment works as defined in section 212 of the Clean Water Act (CWA), which is owned by
a state or municipality as defined by section 502(4) of the CWA. [Section 502(4) of the CWA
defines a municipality as a city, town, borough, county, parish, district, association, or other
public body created by or pursuant to state law and having jurisdiction over disposal of
sewage, industrial wastes, or other wastes). This definition includes any devices and systems
used in the storage, treatment, recycling, and reclamation of municipal sewage or industrial
wastes of a liquid nature. It also includes sewers, pipes and other conveyances only if they
convey wastewater to a POTW Treatment Plant. The term also means the municipality as
defined in section 502(4) of the CWA, which has jurisdiction over the Indirect Discharges to
and the discharges from such a treatment works.

Recycled Water

Water which, as a result of treatment of municipal wastewater, is suitable for a direct beneficial
use or a controlled use that would not otherwise occur and is therefore considered a valuable
resource (Water Code section 13050). The terms “recycled water” and “reclaimed water” have
the same meaning (Water Code section 26).

Reporting Level (RL)

The RL is the ML (and its associated analytical method) chosen by the Permittee for reporting
and compliance determination from the MLs included in this Order, including an additional
factor if applicable as discussed herein. The MLs included in this Order correspond to
approved analytical methods for reporting a sample result that are selected by the Regional
Water Board either from Appendix 4 of the SIP in accordance with section 2.4.2 of the SIP or
established in accordance with section 2.4.3 of the SIP. The ML is based on the proper
application of method-based analytical procedures for sample preparation and the absence of
any matrix interferences. Other factors may be applied to the ML depending on the specific
sample preparation steps employed. For example, the treatment typically applied in cases
where there are matrix-effects is to dilute the sample or sample aliquot by a factor of ten.

Attachment A — Definitions A-5



Order No. R1-2020-0012
City of Santa Rosa
NPDES No. CA0022764

In such cases, this additional factor must be applied to the ML in the computation of the RL.

Septage

Defined as the liquid or solid material removed from a septic tank, cesspool, portable toilet,
type Il marine sanitation device, recreational vehicle’s sanitation tank, or similar storage or
treatment works that receives domestic waste.

Source of Drinking Water
Any water designated as municipal or domestic supply (MUN) in a Regional Water Board
Basin Plan.

Standard Deviation (o)
A measure of variability that is calculated as follows:

o = (Z[(x-p)Y(n—1))°°
where:
X is the observed value;
u is the arithmetic mean of the observed values; and
n is the number of samples.

Statistical Threshold Value (STV)

For the bacteria water quality objective, the statistical threshold value is a set value that
approximates the 90th percentile of the water quality distribution of a bacterial population.
Typically, (1) The data set is be ranked from low to high, ranking any ND concentrations
lowest, followed by quantified values. (2) The number of sample results is then be multiplied by
90 percent then rounded up to the nearest whole number. (3) The values in the data set are
counted starting from lowest to highest until the number indicated in step (2) is reached. (4) To
be compliant with the statistical threshold value, all sample results less than the point
described in step 3 must be less than the STV.

Toxicity Reduction Evaluation (TRE)

A study conducted in a step-wise process designed to identify the causative agents of effluent
or ambient toxicity, isolate the sources of toxicity, evaluate the effectiveness of toxicity control
options, and then confirm the reduction in toxicity. The first steps of the TRE consist of the
collection of data relevant to the toxicity, including additional toxicity testing, and an evaluation
of facility operations and maintenance practices, and best management practices. A Toxicity
Identification Evaluation (TIE) may be required as part of the TRE, if appropriate. (A TIE is a
set of procedures to identify the specific chemical(s) responsible for toxicity. These procedures
are performed in three phases (characterization, identification, and confirmation) using aquatic
organism toxicity tests.)

Attachment A — Definitions A-6



Order No. R1-2020-0012
City of Santa Rosa
NPDES No. CA0022764

Test of Significant Toxicity (TST)

The statistical approach described in National Pollutant Discharge Elimination System Test of
Significant Toxicity Implementation Document (EPA 833-R10-003, 2010). TST was developed
by the U.S. Environmental Protection Agency (EPA) for analyzing WET and ambient toxicity
data. Using the TST approach, the sample is declared toxic if there is greater than or equal to
a 25% effect in chronic tests, or if there is greater than or equal to a 20% effect in acute tests
at the permitted instream waste concentration (IWC) (referred to as the toxic regulatory
management decision (RMD)). The sample is declared non-toxic if there is less than or equal
to a 10% effect at the IWC in acute or chronic tests (referred to as the non-toxic RMD).

Attachment A — Definitions A-7



Order No. R1-2020-0012
City of Santa Rosa
NPDES No. CA0022764

1 Miles
I T Y Y T I |

Attachment B — Map

ATTACHMENT B - MAP

II“E"'_":'.." I'il.‘“"‘ Ponds




Order No. R1-2020-0012
City of Santa Rosa
NPDES No. CA0022764

ATTACHMENT C-1 — FACILITY FLOW SCHEMATIC

Flow Schematic

From Sewage
Collection
System

Raw Sewage
Emergency Holding Basin

Filtrate

@_

Septage
Receiving

Screens

STREAM IDENTIFICATION

RAW SEWAGE

GBT Filtrate

SEPTAGE

SCREENINGS

PRIMARY INFLUENT

GRIT

PRIMARY EFFLUENT

MIXED LIQUOR RECYCLE

AERATION BASIN EFFLUENT

SECONDARY EFFLUENT

FILTER BACKWASH

PLANT EFFLUENT

PRIMARY SCUM

SECONDARY SCUM

JPPPLLRPBEBBER

RETURN ACTIVATED SLUDGE (RAS)

Raw Influent
Sample Point

Primary Effluent

Flow Equalization Basins

Primary Effluent

Backwash Waste

Return Basin

INF-001 Sample Point
Grit Anoxic @ Aeration
Raw Sewage Chambers 1 Zone Basins
Pumps o
[ Primary o
o Clarifiers = =©
kid
Raw \
Influent
Flowmeters
)
Grit To
Landfill 6% ?
High Strength
Waste
Anaerobic
Digesters
Screenings
To Polymer
Landfill
" Biosolids
Stnghth Dewatering
v"le”g Belt Filter
aste Presses
Receiving
Filtrate To

Recycle

STREAM IDENTIFICATION

WASTE ACTIVATED SLUDGE (WAS)

THICKENED WAS

gse

PRIMARY SLUDGE

DIGESTED BIOSOLIDS

(<

DEWATERED BIOSOLIDS

‘S

~
(

LAND APPLICATION

SURFACE WATER DICHARGE

GEYSERS DISCHARGE

(63 [}

sy

(&

BELT PRESS FILTRATE

ALUM SOLUTION

FeCls

HYPO

geee

POLYMER

To Landfill
or Reuse

Filtrate To
(2) Headworks

UVT Monitoring
INT-002

uv
Disinfection
(3 channels)

® HyrPo

(Flash Mixer)

Final
Effluent
Flowmeter

Polymer

Gravity Belt
Thickeners

INT-001A

INT-001B EFF-001 Land
Filter Effluent Final Effluent Application
Alum Turbidity Sample Point
Solution Sample Point

Surface Water
Discharge

Geysers
Discharge

Filter Loading Plant [00) d'k]
Rate Service Flowmeter
Water (W3)
2.5 MGD
HYPO
LAGUNA TREATMENT PLANT|PAGE 1
GENERAL DWN. JJW
PROCESS DIAGRAM DATE: 2-25-20

Attachment C- —Flow Schematics

C-1

DA\LProjects\LTP 0 General\LTP Flow Schematic 2020 b.dwg, 2/25/2020 11:17:45 AM, Plot Style JW ACAD 2020.ctb



Order No. R1-2020-0012

City of Santa Rosa
NPDES No. CA0022764

Geysers
Ag Reuse 5\?;2?61 Steamfield
|_J :’ Urban Reuse
L <—|:| Windsor
gsm Va RSW-012BU West College
RSW-012BD-S \ "T[) i | Santa Rosa Creek g Pond
0 N v L —n .
West
College
Pump
Station
Ambrosini A Place To
Delta Pond Pond Play Pond
@
8 \
ox
8
0:? Kelly Pond ‘ DISCHARGE LOCATION BY NUMBER
e elly Pon
o E X ISOLATION POINT
<
§: 0 RECEIVING WATER MONITORING SITE
- Brown Pond
E PRODUCTION
Alpha Ponds . STORAGE
2
T B
RSW-LTR DISTRIBUTION ENDPOINT
Colgan Creek
Meadow Lane Ponds Z) Geysar Pipaline
0068 RSW-006U-C Reuse Pipeline
E Pump
Station
npn nge Laguna
Treatment
W ? Plant
E Station| L Rohnert Park
Sump Urban Reuse
/ Low P
Goyoar é'_\‘ RSW.LSP ow Pressure
006A Pump > 01 g
ot A
Station
Laguna de Santa Rosa High Pressure
Rohnert Y
Park
- Pump
City of Santa Rosa PAGE 1 Station
REUSE DATE: 2-25-20 Gallo Pond
FLOW SCHEMATIC  [own. awiiern

C-2

Attachment C- —Flow Schematics



Order No. R1-2020-0012
City of Santa Rosa
NPDES No. CA0022764

ATTACHMENT D — STANDARD PROVISIONS

STANDARD PROVISIONS - PERMIT COMPLIANCE

A. Duty to Comply

1. The Permittee must comply with all of the conditions of this Order. Any
noncompliance constitutes a violation of the Clean Water Act (CWA) and the
California Water Code and is grounds for enforcement action, for permit termination,
revocation and reissuance, or modification; denial of a permit renewal application; or
a combination thereof. (40 C.F.R. § 122.41(a); Wat. Code, §§ 13261, 13263, 13265,
13268, 13000, 130001, 13304, 13350, 13385)

2. The Permittee shall comply with effluent standards or prohibitions established under
section 307(a) of the CWA for toxic pollutants and with standards for sewage sludge
use or disposal established under section 405(d) of the CWA within the time
provided in the regulations that establish these standards or prohibitions, even if this
Order has not yet been modified to incorporate the requirement. (40 C.F.R. §
122.41(a)(1))

B. Need to Halt or Reduce Activity Not a Defense

It shall not be a defense for a Permittee in an enforcement action that it would have
been necessary to halt or reduce the permitted activity in order to maintain compliance
with the conditions of this Order. (40 C.F.R. § 122.41(c))

. Duty to Mitigate

The Permittee shall take all reasonable steps to minimize or prevent any discharge or
sludge use or disposal in violation of this Order that has a reasonable likelihood of
adversely affecting human health or the environment. (40 C.F.R. § 122.41(d))

. Proper Operation and Maintenance

The Permittee shall at all times properly operate and maintain all facilities and systems
of treatment and control (and related appurtenances) which are installed or used by the
Permittee to achieve compliance with the conditions of this Order. Proper operation and
maintenance also includes adequate laboratory controls and appropriate quality
assurance procedures. This provision requires the operation of backup or auxiliary
facilities or similar systems that are installed by a Permittee only when necessary to
achieve compliance with the conditions of this Order. (40 C.F.R. § 122.41(e))

Attachment D — Standard Provisions D-1



Order No. R1-2020-0012
City of Santa Rosa
NPDES No. CA0022764

E. Property Rights

1. This Order does not convey any property rights of any sort or any exclusive
privileges. (40 C.F.R. § 122.41(g))

2. The issuance of this Order does not authorize any injury to persons or property or
invasion of other private rights, or any infringement of state or local law or
regulations. (40 C.F.R. § 122.5(c))

F. Inspection and Entry

The Permittee shall allow the Regional Water Board, State Water Board, U.S. EPA,
and/or their authorized representatives (including an authorized contractor acting as
their representative), upon the presentation of credentials and other documents, as may
be required by law, to (33 U.S.C. § 1318(a)(4)(b); 40 C.F.R. § 122.41(i); Wat. Code, §§
13267, 13383):

1. Enter upon the Permittee’s premises where a regulated facility or activity is located
or conducted, or where records are kept under the conditions of this Order (33
U.S.C. § 1318(a)(4)(b)(i); 40 C.F.R. § 122.41(i)(1); Wat. Code, §§ 13267, 13383);

2. Have access to and copy, at reasonable times, any records that must be kept under
the conditions of this Order (33 U.S.C. § 1318(a)(4)(b)(ii); 40 C.F.R. § 122.41(i)(2);
Wat. Code, §§ 13267, 13383);

3. Inspect and photograph, at reasonable times, any facilities, equipment (including
monitoring and control equipment), practices, or operations regulated or required
under this Order (33 U.S.C. § 1318(a)(4)(b)(ii); 40 C.F.R. § 122.41(i)(3); Wat. Code,
§§ 13267, 13383); and

4. Sample or monitor, at reasonable times, for the purposes of assuring Order
compliance or as otherwise authorized by the CWA or the Water Code, any
substances or parameters at any location. (33 U.S.C. § 1318(a)(4)(b); 40 C.F.R. §
122.41(i)(4); Wat. Code, §§ 13267, 13383)

G. Bypass

1. Definitions

a. “Bypass” means the intentional diversion of waste streams from any portion of a
treatment facility. (40 C.F.R. § 122.41(m)(1)(i))

b. “Severe property damage” means substantial physical damage to property,

damage to the treatment facilities, which causes them to become inoperable, or
substantial and permanent loss of natural resources that can reasonably be

Attachment D — Standard Provisions D-2



Order No. R1-2020-0012
City of Santa Rosa
NPDES No. CA0022764

expected to occur in the absence of a bypass. Severe property damage does not
mean economic loss caused by delays in production. (40 C.F.R. §
122.41(m)(1)(ii))

2. Bypass not exceeding limitations. The Permittee may allow any bypass to occur
which does not cause exceedances of effluent limitations, but only if it is for essential
maintenance to assure efficient operation. These bypasses are not subject to the
provisions listed in Standard Provisions — Permit Compliance 1.G.3,1.G.4, and I.G.5
below. (40 C.F.R. § 122.41(m)(2).)

3. Prohibition of bypass. Bypass is prohibited, and the Regional Water Board may
take enforcement action against a Permittee for bypass, unless (40 C.F.R. §
[...]
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data ........... 10
D. ComplianCe SUMMAIY .......iiiiii i et e e e e e e e et e e e e e e e e e eessaaa e eaeeeaaeees 13
E. Planned Changes..........cooo o 14
lll. APPLICABLE PLANS, POLICIES, AND REGULATIONS. ..........cccomtmmmmmmmrnrnnnsannnnneneennns 15
A, Legal AUTNOTTIES ... e 15
B. California Environmental Quality Act (CEQA) ..., 15
C. State and Federal Laws, Regulations, Policies, and Plans ............cccccoooiiiiiiinnnn. 16
D. Impaired Water Bodies on the CWA section 303(d) List .........ccccooeviiiiiiiiiiiin e, 20
E. Other Plans, Policies and Regulations...............uuiiiiiii e 23
IV. RATIONALE FOR EFFLUENT LIMITATIONS AND DISCHARGE
5] 2 =03 | o 1037 N I [0 1 R 25
A. Discharge ProhibitioNs ..........cooooiiiiii e 25
B. Technology-Based Effluent Limitations ..., 30
C. Water Quality-Based Effluent Limitations (WQBELS)..........covviiiiiiiiiiiiiiiiiiiiiiiiiieeeeee 33
D. Final Effluent Limitation Considerations...............ccooi i 77
E. Interim Effluent Limitations.........ooomiinii e 80
F. Land Discharge Specifications and Requirements — Not Applicable.......................... 80
G. Water Recycling Specifications and Requirements.............ccccooveiiiiiiiiiiiieeeeeeee, 80
H. Other REQUIFEMENTS..........iiiiiiieeee e e e e e e e e e e eeaa 84
I.  Compliance Determination for Water Quality-Based Effluent Limitations for
10 - | RRPPPTRPIN 86
Phosphorus (Compliance Determination Section VILO) ..o, 86
V. RATIONALE FOR RECEIVING WATER LIMITATIONS........ccoiiiiiiinresrnnsse e e 92
NS U = ot I A= =T R 92
B.  GrOoUNAWALET .. ..o 93
VI. RATIONALE FOR PROVISIONS ........coooiiiiiiiiciccicrrssss s ee s s s rn s s s e s s s s s s s s s s s s s s s s e e s e s s e s e e s s e s e 94
A, Standard ProViSIONS ......cccoooi e e nnnn s 94
B. Monitoring and Reporting Program (MRP) Requirements...............ccccooeiiiiiii . 95
C.  SPECIAl PrOVISIONS ... ..ot e e e e e e e e e e e e e e eeaan s 95
VII. RATIONALE FOR MONITORING AND REPORTING REQUIREMENTS ..................... 104
A, Influent MONItOrING.......oooiiii e 104
B. Effluent MoNItOriNg ......cooo oo 104
C. Whole Effluent Toxicity Testing Requirements................iiiiiiiiiiiiiiicieee e, 109
D. Recycled Water Monitoring Requirements (EFF-001)............cccciii 109
E. Receiving Water MONItOIING .........uiiiiiiiiieee e e e e e 109
F. Other Monitoring Requirements ..., 112
VIII. PUBLIC PARTICIPATION ... s ss s e s s 114
A. Notification of Interested Parties ...........coooiiiiiiiiiiiei e 114
B. Written COMMENLS ... 115

Attachment F — Fact Sheet F-1



Order No. R1-2020-0012
City of Santa Rosa
NPDES No. CA0022764

C. PUDIC HEAIMNG .....eiiiieiiieieeeeieiee ettt e e e e e e e e e e e aeeeaeeees 115
D. Waste Discharge Requirements Petitions............cccoooiiiiiiiiiiiii e 116
E. Information and CopYiNg .......cooooiiiiiiiiiii 116
F. Register of Interested Persons.............cooiiiiiiiiiiiiiiiie e 116
G. Additional INfOrmation ...........ooo e 116
Tables
Table F-1. Facility Information...........ccceeeciiiiiiii i s e e e F-3
Table F-2. Historic Effluent Limitations and Monitoring Data — Discharge Points 006A(1),
006B and 012B.........coooiiiiiiiiiiiiiiir s F-10
Table F-3. Historic Effluent Limitations and Monitoring Data — Discharge Points 006A(1)
AN 006B ... —————————— F-11
Table F-4. Historic Effluent Limitations and Monitoring Data Discharge Point 012B.F-13
Table F-5. Basin Plan Beneficial Uses ... s F-17
Table F-6. U.S. EPA Recommended Biostimulatory Substance Criteria ...................... F-43
Table F-7. California Recommended Biostimulatory Substance Criteria..................... F-43
Table F-8. Summary of Reasonable Potential Analysis Results — Discharge Points
006A(2) and 006B.............cooeiiiiiiiiiiiiir e F-53
Table F-9. Summary of Reasonable Potential Analysis Results — Discharge Point
0 1 1) F-55
Table F-10. Summary of Reasonable Potential Analysis Results — Discharge Points
L0l N 7 T T U I 0 7 = P F-57
Table F-11. Summary of Reasonable Potential Analysis Results — Discharge Points
L0051 U I 0 T F-58
Table F-12. Determination of Long Term Averages........ccccceeeemmcricsserrrrmssssssssssseessssnnnnns F-68
Table F-13. Determination of Final WQBELs Based on Human Health Criteria............ F-69

Table F-14. Summary of Chronic Toxicity Results at Monitoring Location EFF-006B F-71
Table F-15. Summary of Chronic Toxicity Results at Monitoring Location EFF-012B F-72

Table F-16: Total Mass of Phosphorus Discharged per Discharge Season.................. F-89
Table F-17. Summary of Activities to Support the Use of Recycled Water and Protection

Lo ] o U g T AT =T F-97
Attachment F-1 — City of Santa Rosa RPA Summary ..........ccccceiiiiininnininn i F-115

Attachment F — Fact Sheet F-2



Order No. R1-2020-0012
City of Santa Rosa
NPDES No. CA0022764

ATTACHMENT F - FACT SHEET

As described in Order section |, the Regional Water Board incorporates this Fact Sheet as
findings of the Regional Water Board supporting the issuance of this Order. This Fact Sheet
includes the legal requirements and technical rationale that serve as the basis for the
requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of
discharge requirements for dischargers in California. Only those sections or subsections of this
Order that are specifically identified as “not applicable” have been determined not to apply to
this Permittee. Sections or subsections of this Order not specifically identified as “not
applicable” are fully applicable to this Permittee.

I. PERMIT INFORMATION

The following table summarizes administrative information related to the Facility.

Table F-1. Facility Information

WDID 1B830990SON
Permittee City of Santa Rosa
N - Santa Rosa Regional Water Reuse System, Laguna Treatment
ame of Facility Plant
4300 Llano Road
Facility Address Santa Rosa, CA 95407

Sonoma County

Facility Contact, Title and

Phone Jennifer Burke, Director of Santa Rosa Water, (707) 543-3838

Authorized Person to

Sign and Submit Reports Jennifer Burke, Director of Santa Rosa Water, (707) 543-3838

Mailing Address 69 Stony Circle, Santa Rosa, CA 95401

Billing Address Same as Mailing Address

Type of Facility Publicly Owned Treatment Works (POTW)

Major or Minor Facility Major

Threat to Water Quality 1

Complexity A

Pretreatment Program Yes

Recycling Requirements | Producer

Facility Permitted Flow 25.9 million gallons per day (mgd) (average dry weather flow)
21.34 mgd (average dry weather design flow)

Facility Design Flow 64 mgd (peak wet weather design flow)
47.3 mgd (peak monthly wet weather design flow)

Watershed Russian River Hydrologic Unit, Guerneville Hydrologic Subarea

Attachment F — Fact Sheet F-3




Order No. R1-2020-0012
City of Santa Rosa
NPDES No. CA0022764

Receiving Water

Santa Rosa Creek, unnamed ditch tributary to the Laguna de
Santa Rosa, and the Laguna de Santa Rosa

Receiving Water Type

Inland surface water

A. The City of Santa Rosa (hereinafter Permittee) is the owner and operator of the Santa

Rosa Regional Water Reuse System, Laguna Treatment Plant (hereinafter Facility), a
POTW.

For the purposes of this Order, references to the “discharger” or “permittee” in
applicable federal and state laws, regulations, plans, or policy are held to be equivalent
to references to the Permittee herein.

The Permittee is authorized to discharge subject to waste discharge requirements
(WDRs) in this Order at the discharge and distribution locations described in Tables 2
and 3 on the cover page of this Order. The Code of Federal Regulations at 40 C.F.R.
section 122.46 limits the duration of National Pollutant Discharge Elimination System
(NPDES) permits to be effective for a fixed term not to exceed five years. Accordingly,
Table 4 of this Order limits the effective period for the discharge authorized by this
Order. Pursuant to California Code of Regulations (CCR), title 23, section 2235.4, the
terms and conditions of an expired permit are automatically continued pending issuance
of a new permit if all requirements of the federal NPDES regulations on continuation of
expired permits are complied with.

. The Facility discharges advanced treated wastewater to Santa Rosa Creek, an
unnamed ditch tributary to the Laguna de Santa Rosa, and the Laguna de Santa Rosa,
all of which are tributary to the Russian River, and all of which are waters of the United
States. The Permittee was previously regulated by Order No. R1-2013-0001 and
NPDES Permit No. CA0022764 adopted on November 21, 2013 with an expiration date
of January 31, 2019. Attachment B provides a map of the area around the Facility.
Attachment C-1 provides a flow schematic of the Facility and Attachment C-2 provides a
flow schematic of the reclamation system. A site visit was conducted on

September 27, 2018 to observe operations and collect additional data to develop permit
limitations and requirements for waste discharge.

. The Permittee filed a report of waste discharge (ROWD) and submitted an application
for reissuance of its WDRs and NPDES permit on August 3, 2018. The ROWD was
deemed incomplete and additional information was requested on September 25, 2018.
Supplemental information was submitted by the Permittee on November 15, 2018 and
December 16, 2019. The application was deemed complete on December 16, 2019.

Attachment F — Fact Sheet F-4



Order No. R1-2020-0012
City of Santa Rosa
NPDES No. CA0022764

FACILITY DESCRIPTION

The Permittee owns and operates a wastewater collection, treatment, and disposal facility
and provides sewerage service to a population of approximately 237,800 residential,
commercial, and institutional customers. The Permittee provides wastewater treatment and
disposal services for residences, businesses, and industries within the Santa Rosa area
and provides service to the cities of Cotati, Rohnert Park, Sebastopol, and South Park
County Sanitation District, an unincorporated area of Sonoma County. The Facility accepts
wastewater, septic waste, landfill leachate, and high strength wastes (primarily grease and
food production wastes) from the surrounding communities.

A. Description of Wastewater and Biosolids Treatment and Controls

1. Collection System

The Permittee’s collection system consists of 582 miles of gravity sewers ranging in
size from 4 to 66 inches, 6.3 miles of pressure sewers, and 17 pumping stations. In
addition to the wastewater collection system owned and operated by the Permittee,
satellite wastewater collection systems individually owned, operated, and maintained
by the cities of Cotati, Rohnert Park, and Sebastopol convey wastewater from those
communities to the Facility. The Permittee also accepts hauled wastes, including
domestic septage, chemical toilet waste, grease trap waste, non-hazardous
commercial and industrial waste, groundwater, grey water, and landfill leachate, in
accordance with its established Trucked Waste Management Plan. The trucked
waste program has been growing steadily since 2015, coinciding with the
commissioning and start-up of a High Strength Waste (HSW) receiving station at the
Facility.

. Wastewater Treatment Facility

The Facility is designed to treat an average dry weather flow of 21.3 mgd, a peak
weekly wet weather flow of 64 mgd, and a peak monthly wet weather flow of 47.3
mgd of advanced treated wastewater. The treatment system consists of grit removal
in aerated grit chambers, sludge and scum removal in primary sedimentation tanks,
biological secondary treatment (activated sludge) with alum coagulation, flocculation,
and clarification followed by tertiary filtration and ultraviolet light (UV) disinfection.

Advanced treated effluent is discharged to an effluent storage pond system prior to
discharge to the water reclamation system or the surface water discharge system.
The pond system consists of Brown Pond; Meadow Lane Ponds A, B, C, and D; and
Delta Pond. The combined maximum capacity of the existing storage ponds is 1,650
million gallons. The storage ponds allow the Permittee to control the timing, location,
and volume of discharge to protect beneficial uses of the receiving water and
provide a source of recycled water during the discharge prohibition period.

Attachment F — Fact Sheet F-5



Order No. R1-2020-0012
City of Santa Rosa
NPDES No. CA0022764

From October 1 through May 14, treated wastewater is permitted to be discharged
through Discharge Points 006A(1), 006A(2), and 006B to the Laguna de Santa
Rosa, to Discharge Point 015 to an unnamed ditch tributary to the Laguna de Santa
Rosa, and to Discharge Points 012A(1), 012A(2), and 012B to Santa Rosa Creek.
The Facility has a distribution trunk line which allows effluent to either be directly
discharged, mixed with Delta Pond storage water, or stored in the Delta Pond.
Source water for Discharge Points 006A(1) and 012A(1) comes directly from
Discharge Point 015, while source water for Discharge Points 006A(2) and 012A(2)
comes from Meadow Lane and Delta Ponds, respectively. Therefore, wastewater
characteristics for Discharge Points 012A(1) and 012A(2) will differ as will discharge
characteristics for Discharge Points 006A(1) and 006A(2). These differences have
resulted in separate analyses with respect to determining reasonable potential, as
described in this Fact Sheet.

To minimize and mitigate discharges to the Laguna de Santa Rosa, the Permittee’s
Discharge Management Plan states that discharges will preferentially occur at
Discharge Point 012B, where a multi-port diffuser extending 37 feet from the 48-inch
outfall in Santa Rosa Creek is installed. The other identified discharge points are
used, only as necessary to maintain operational flexibility. Year round, the Permittee
distributes a portion of advanced treated wastewater to the Geysers Recharge
project at Distribution Point 001 for recharge of the steam fields to enhance steam
production for electrical energy generation. Recycled water is also distributed via
Distribution Point 002 for agricultural and urban irrigation use.

The Permittee recycles approximately 6.6 billion gallons of wastewater each year.
During dry to normal water years, nearly 100 percent of the advanced treated
effluent is beneficially used as recycled water. Approximately two-thirds of the
recycled water is sent to recharge the Geysers steam fields to produce renewable
green energy for the region; the other one-third is used for urban and agricultural
irrigation on approximately 6,400 acres of farm, vineyards, urban landscaping,
including parks and golf courses in both Santa Rosa and Rohnert Park.

Sonoma Water’s Airport Larkfield Wikiup Sanitation Zone (ALWSZ) occasionally
transfers recycled water to the Permittee’s system upon approval from the
Permittee. This water is used to meet recycled water demands north of Delta Pond.
The water from ALWSZ is not stored in recycled water ponds from which discharge
occurs and is used for irrigation only.

3. Biosolids Management

Biosolids generated during the treatment process are thickened, anaerobically
digested, dewatered using belt filters and polymer addition, and beneficially used as
soil amendment on City-owned property as well as privately owned property. All land
applications sites are properly permitted under the statewide general order for land
application of biosolids.

Attachment F — Fact Sheet F-6



Order No. R1-2020-0012
City of Santa Rosa
NPDES No. CA0022764

As part of its Permittee’s Biosolids Management System, the Permittee also
produces Class A compost during the winter and spring months when land
application cannot take place due to wet weather conditions.

B. Discharge Points and Receiving Waters

1.

2.

The Facility is located within the Guerneville Hydrologic Subarea of the Russian
River Hydrologic Unit.

Advanced treated wastewater is discharged from the storage pond system to Santa
Rosa Creek, an unnamed ditch tributary to the Laguna de Santa Rosa, and the
Laguna de Santa Rosa, waters of the United States, all tributary to the Russian